Opel
Opel

List of parts

    Gm-part number Genuine part number Description Range
    CHASSIS FRAME (CONTD.).
    1 97142025 52 12 058 -CROSSMEMBER,STEERING,RHD
    1 97125003 52 12 051 -CROSSMEMBER,STEERING,LHD
    2 97022753 4 44 906 -SCREW,HEX.HD.,M14 X 106,STEERING CROSSMEMBER,FRONT
    3 94010984 2 16 754 -SCREW,HEX.HD.,M14 X 30,STEERING CROSSMEMBER,REAR (NLS.- NO REPLACEMENT PART)
    4 97145574 2 22 035 -CROSSMEMBER,TRANSMISSION MOUNTING (NLS.- NO REPLACEMENT PART)
    Примечание:USED WITH MANUAL TRANSMISSION
    4 97145575 2 22 036 -CROSSMEMBER,TRANSMISSION MOUNTING
    Примечание:USED WITH AUTOMATIC TRANSMISSION
    5 97166862 2 24 952 -BOLT,M12 X 31,TRANSMISSION CROSSMEMBER TO FRAME
    6 91159522 3 02 453 -BUMPER,RUBBER,FRONT AXLE,RH (NLS.- NO REPLACEMENT PART) (C) 3V500001-
    6 91159521 3 02 452 -BUMPER,RUBBER,FRONT AXLE,LH (C) 3V500001-
    7 94009931 3 02 928 -SCREW,BUMPER,M10 X 25 (NLS.- NO REPLACEMENT PART)
    8 91159520 4 02 901 -BUMPER,STOP,REAR SPRING,RUBBER (NLS.- NO REPLACEMENT PART) (C) 3V500001-
    9 94010891 6 84 992 -SCREW,M10X25,REAR BUMPER FIXING (NLS.- NO REPLACEMENT PART)
    10 97162263 2 12 693 -PLUG,MOUNTING HOLE,15.8 X 44.4MM (OVAL) (NLS.- NO REPLACEMENT PART)
    11 97175883 2 12 694 -PLUG,MOUNTING HOLE,30MM DIA (ROUND) (NLS.- NO REPLACEMENT PART)
    12 97175884 2 12 695 -PLUG,MOUNTING HOLE,19MM DIA (ROUND) (NLS.- NO REPLACEMENT PART)
    13 97175885 2 12 696 -PLUG,MOUNTING HOLE,17.3 X 33.5MM (OVAL) (NLS.- NO REPLACEMENT PART)
    14 97149699 2 00 210 CROSSMEMBER,ASSY.,FRONT SUSPENSION
    15 94011317 2 22 872 BOLT,HEX.HD.,FRONT SUSPENSION CROSSMEMBER,M10 X 80 (NLS.- NO REPLACEMENT PART)
    16 91142693 1 17 982 NUT,FRONT SUSPENSION CROSSMEMBER,M10 (NLS.- NO REPLACEMENT PART)
    17 97170247 2 16 357 STOP,RUBBER,REBOUND,REAR CROSSMEMBER (NLS.- NO REPLACEMENT PART)
    18 97189714 22 20 013 PACKING,REAR BODY MOUNT (NLS.- NO REPLACEMENT PART)
    19 97180351 22 22 628 CLIP,FIXING (NLS.- NO REPLACEMENT PART)